ASSEMBLY INSTRUCTION
INSTRUCTIONS DE MONTAGE

SKU CODE / CODE UGS: N708P252057/N708P252058/N708P252059/N708P252060

Please refer to the tutorial video to
help you with the assembly process.
Thank you!
P

A5

Four people are required to

@ & & & .
e

Quatre personnes sont nécessaires pour
assembler et déplacer ce modéle

Page: 1 of 69/ Page: 1 sur 69



Page: 2 of 69/ Page: 2 sur 69

m
O
<
=
Z
o
=
84
a
N
Z
Q
=
=
%
=
N
Z

Z
QO
-
-
=
o
-
2!
Z
o
>
—
e
=
=
2!
0!
<




m
&)
<
—
Z
o
=
M
A
N
Z
o
=
=
a7
—
N
Z

Z
QO
-
-
=
o
-
2!
Z
o
>
—
e
=
=
2!
0!
<




Part List ( Box 1 - N708P252057)

Liste des pieces ( boite 1-

N708P252057)

Front leg (left)
Jambe avant (gauche)

@Xl

Front leg (right)
Jambe avant (droite)

Back leg (right)

Jambe arriére (droite)

Back leg (left)

Jambe arriére (gauche)

Front vertical rail
Rail vertical avant

Front vertical rail
Rail vertical avant

Side rail (left)
Rail latéral (gauche)

Side rail (right)
Rail latéral (droit)

Support

Soutien

Front leg (left)
Jambe avant (gauche)

Front leg (right)

Jambe avant (droite)

V
Back leg (right)

Jambe arriére (droite)

%

Jambe arriére (gauche)

X2

vertical bar ( back )
barre verticale (arriere)

Back leg (left)
@ x4

Back panel

Panneau arriére

Page: 4 of 69/ Page: 4 sur 69




Part List & Hardware List ( Box 2 - N708P252058 )
Liste des pieces & Liste du matériel ( boite 2- N708P252058 )

@ x 1 _

Back frame (bottom)
Cadre arriére (en bas)

Back frame (top)
Cadre arricre (haut)

Middle rail

Rail intermédiaire

Side panels

Panneaux latéraux

Side panels

Panneaux latéraux

Drawer Front
Facade du tiroir

Page: 5 of 69/ Page: 5 sur 69




Part List ( Box 3 - N708P252059)
Liste des pieces ( boite 3- N708P252059 )

Horizontal rail (bottom)
Rail horizontal (en bas)

@XZ

Horizontal rail (middle)
Rail horizontal (milieu)

Horizontal rail (top - bottom )
Rail horizontal (haut - bas)

Front rail (bottom)

Rail avant (en bas)

Front rail (top)
Rail avant (haut)

Top Panel

Panneau supérieur

Horizontal rail (front)

Rail horizontal (avant)

Horizontal rail (front)

Rail horizontal (avant)

Front panel
Panneau avant

Front panel
Panneau avant

Extra leg

Jambe supplémentaire

Bookshelf back

Etagere arriere

Bookshelf bottom
Fond de bibliothéque

/ Top Panel

Panneau supérieur

Shelf panel

Panneau d'étagere

X2 /

Crossbar
Barre transversale

Page: 6 of 69/ Page: 6 sur 69




Part List ( Box 3 - N708P252059)
Liste des pieces ( boite 3- N708P252059)

X2 /

Crossbar
Barre transversale

X2

—

Horizontal rail ( bottom)
Rail horizontal (en bas)

X2 /

Horizontal rail (top)
Rail horizontal (haut)

x 1
/ Top Panel

Panneau supérieur

Page: 7 of 69/ Page: 7 sur 69




Part List ( Box 4 - N708P252060 )
Liste des pieces ( boite 4- N708P252060 )

Left panel (bottom) \/ Right panel (bottom)

Panneau gauche (en bas) Panneau droit (en bas)

Side panel Crossbar
Panneau latéral Barre transversale

Crossbar Crossbar
Barre transversale Barre transversale

X 2 /
Link bar

Barre de liens

Horizontal rail ( bottom )
Rail horizontal ( bas)

Horizontal rail (middle) - 4pcs Horizontal rail (top)

Rail horizontal (milieu) Rail horizontal (haut)

Side panel Side panel

Panneau latéral Panneau latéral

Hanging rail Crossbar
Tringle suspendue Barre transversale

Crossbar Drawer Side
Barre transversale Coté du tiroir

Page: 8 of 69/ Page: 8 sur 69




Part List ( Box 4 - N708P252060 )
Liste des pieces ( boite 4- N708P252060 )

Drawer Side
Coté du tiroir

X2 Q

Drawer back
Tiroir arriére

N

Drawer Bottom
Fond de tiroir

Drawer Bottom Support Rail
Rail de support inférieur du tiroir

400N) - 2pcs

Pitton (1000N))

Bracket L (left)
Support L (gauche)

Bracket L (right)
Support L (droit)

Slats
lattes

Page: 9 of 69/ Page: 9 sur 69




Hardware List ( Box 2 - N708P252058)
Liste du matériel ( Box 2 - N708P252058 )

Z
e

OUTLOOK

DESC

&

Dowel @10*40mm
Cheville

.

Bolts 1/4"*25mm

Boulons

\\\
.

Bolts 1/4"*35mm

Boulons

\\\\\\

of

Bolts 5/16"*40mm

Boulons

Bolts 1/4"*60mm

Boulons

Bolts 1/4"*70mm

Boulons

Bolts 1/4"*80mm

Boulons

Bolts 1/4"*100mm

Boulons

Bolts 1/4"*110mm

Boulons

Bolts 1/4"*120mm

Boulons

Cross dowel 1/4"*13mm

Cheville croisée

Hex bolts 1/4"*15mm

Boulons hexagonaux

Screws #6*12mm

Des vis

Screws #7*15mm

Des vis

@& 0G0 e ® e 0 ® &

Screws #8*20mm

Des vis

ASSEMBLY TOOLS REQUIRED (NOT INCLUDED)/OUTILS D'ASSEMBLAGE REQUIS (NON INCLUS)

O

Page: 10 of 69/ Page: 10 sur 69




Hardware List ( Box 2 - N708P252058)
Liste du matériel ( Box 2 - N708P252058 )

No. OUTLOOK DESC QTY
5 Screws #8*30mm
@ Des vis 38
@ @@W Screws #8*40mm 0
“@‘ Des vis
H
@ &g‘ ndle 06
Poignée
2 Hinge
06
Charniere
@ @A Knob 0
Bouton
@ Door Hinge 1
Charniére de porte
Patt L
@ < Tapoter 02
Patt L
@ Tapoter 06
Door latch
@ % Loquet de porte 02
Connecting Bolt
@ % Boulon de connexion 24
Base L Drawer
@ QD Socle L 02
@ 4 Plastic stopper 06
Bouchon en plastique
® Insert nut 04
Insérer I'écrou
@ % Wrench key (K13) 01
Clé a molette
% Allen key 60*22*4mm 02
clé Allen

ASSEMBLY TOOLS REQUIRED (NOT INCLUDED)/OUTILS D'ASSEMBLAGE REQUIS (NON INCLUS)

Ca—

Page: 11 of 69/ Page: 11 sur 69




Hardware List ( Box 2 - N708P252058)
Liste du matériel ( Box 2 - N708P252058 )

Z
S

OUTLOOK DESC QTY

Cover Sticker 70

Autocollant de couverture

= Wood support 02

Support en bois

@ Plastic hook 03

Crochet en plastique

@“ Lumiére menée

®|®®®®®|&)

> Bolts 1/4"*30mm 06
Boulons
Wood support 0
Support en bois
% Dowel @8*30mm 03
Cheville

ASSEMBLY TOOLS REQUIRED (NOT INCLUDED)/OUTILS D'ASSEMBLAGE REQUIS (NON INCLUS)

CO—

Page: 12 of 69/ Page: 12 sur 69




Important information to read before starting the assembly.
Keep this information for future reference.

IMPORTANT WARNNINGS [ A

Risk of serious injuries if the wall bed tips over.

To prevent wall bed from tipping over, mount it permanently to the wall.

Only a qualified person*® must carry out the installation and any possible adjustment of the wall
bed (including disassembly). If the wall bed is not firmly mounted ( anchored ) to the wall, it
might tip over and cause serious injuries to the installer, users of the bed as well as the people
near the bed.

The choice of wall anchoring depends on the type of wall. Use wall anchors suitable for the
wall material.

*Qualified person: it is necessary to have a good understandingof the wall structure where the
bed is anchored, including the positioning of the wall studs and structural components in the case
of a wood or metal structure. If you do not have the necessary skills, make sure that the
installation is done by someone who has the qualifications and required knowledge. When you
choose the installer, make sure to comply with all applicable regulations in the province, state or
conuntry where the furniture is installed.

Page: 13 of 69/ Page: 13 sur 69




STEP 1

Etape
SCAN ME

STEP 1.1
Etape

STEP 1.2
Etape

STEP 1.3

STEP 1.2

Page: 14 of 69/ Page: 14 sur 69




STEP 2

Etape

SCAN ME
SCANEZ-MOI

-3 1y o'
(=%
Assembly Video
Vidéo d'assemblage

STEP 2.1
Etape

STEP 22
Etape

STEP 2.1 <

STEP 2.3
Etape

STEP 2.2

Page: 15 of 69/ Page: 15 sur 69




SCAN ME

O 4PEEE
Assembly Video

Vidéo d'assemblage

Four people are required to

e & @ @ |
' .'n. 'I. 'n. assemple and move this model

Quatre personnes sont nécessaires pour
assembler et déplacer ce modele

16 of 69/ Page: 16 sur 69




SCAN ME
SCANEZ-MOI

Assembly Video
Vidéo d'assemblage

~— STEP 3

Four people are required to

' .' l' .' l assemple and move this model
Quatre personnes sont nécessaires pour

assembler et déplacer ce modele

Page: 17 of 69/ Page: 17 sur 69




SCAN ME
SCANEZ-MOI

E . .

b, .H-. -

CI[EEr
Assembly Video
Vidéo d'assemblage

B Four people are required to

l .' 'l .l . assemple and move this model
Quatre personnes sont nécessaires pour

assembler et déplacer ce modele

Page: 18 of 69/ Page: 18 sur 69




SCAN ME
SCANEZ-MOI

Assembly Video
Vidéo d'assemblage

Four people are required to

l .' 'l .l . assemple and move this model
Quatre personnes sont nécessaires pour

assembler et déplacer ce modele

Page: 19 of 69/ Page: 19 sur 69




COMPLETE

SCAN ME
SCANEZ-MOI

E.‘

Assembly Video
Vidéo d'assemblage

Page: 20 of 69/ Page: 20 sur 69




SCAN ME

Assembly Video

Vidéo d'assemblage

COMPLETE

STEP 8.1
Etape

STEP 8.1
STEP 8.2

Page: 21 of 69/ Page: 21 sur 69



SCAN ME
SCANEZ-MOI

Assembly Video
Vidéo d'assemblage

COMPLETE

STEP 9.1
Etape

STEP 9.2
Etape

Page: 22 of 69/ Page: 22 sur 69




SCAN ME
SCANEZ-MOI

STEP 10
Etape EI i

-

=]

Assembly Video
Vidéo d'assemblage

Page: 23 of 69/ Page: 23 sur 69




Q| «

Assembly Video
mblage

SCAN ME
SCANEZ-MOI

Vidéo d'asse

D
O
—
=]
wn
4
(@\]
()
on
[a]
[a )
~~
D
O
[
@)
<
(@\]
()
on
[a]
[a )




©| «

nblage

Assembly Video

Vidéo d'assen

SCAN ME
SCANEZ-MOI

D
O
—
=]
wn
Vo)
(q\]
()
on
[a]
[a )
~~
D
O
[
@)
w
(q\]
()
on
[a]
[a )

COMPLETE




STEP 13 RONA
Etape __:"-:"‘:. :

Assembly Video
Vidéo d'assemblage

COMPLETE

STEP 13.1
Etape

B E

N,

STEP 13.1

STEP 13.2
Etape

Page: 26 of 69/ Page: 26 sur 69




SCAN ME

STEP 1 4 SCANEZ-MOI

Etape

STEP 13

Page: 27 of 69/ Page: 27 sur 69




SCAN ME

STEP 1 5 SCAN-MOI

Assembly Video
Vidéo d'assemblage

STEP 14

Four people are required to

' .' " .l . assemple and move this model
Quatre personnes sont nécessaires pour

assembler et déplacer ce modéle

Page: 28 of 69/ Page: 28 sur 69




SCAN ME

STEP 1 6 SCANEZ:MOI

e

Assembly Video
Vidéo d'assemblage

Four people are required to

' .' .' .' . assemple and move this model
Quatre personnes sont nécessaires pour

assembler et déplacer ce modele

Page: 29 of 69/ Page: 29 sur 69




SCAN ME

STEP 17 >
Etape 2]

F
Assembly Video

Vidéo d'assemblage

~— STEP 6

*Transfer the completed components from

step 16 to the support section on parts 65

and 66, which were assembled in step 6.

Then attach the bolts for fixation.
*Transférez les composants terminés de I'étape
16 vers la partie de support sur les piéces 65 et
60, qui ont été assemblées a |'étape 6. Ensuite,
fixez les boulons.

Four people are required to

' .l l' .l l assemple and move this model
Quatre personnes sont nécessaires pour

assembler et déplacer ce modéle

Page: 30 of 69/ Page: 30 sur 69



STEP 18

Etape

SCAN ME
SCANEZ-MOI

e

Assembly Video

*-Attach the remaining end of the piston to
the position on parts (62) and (63).
*-Fixez l'extrémité restante du piston a la
position sur les picces (62) et (63).

Four people are required to

@000 .
'n' 'n. 'n' 'n. assemple and move this model

Quatre personnes sont nécessaires pour
assembler et déplacer ce modele

Page: 31 of 69/ Page: 31 sur 69



STEP 19

EtaPe

SCAN ME
SCANEZ-MOI

ATH[E]

Page: 32 of 69/ Page: 32 sur 69

STEP 18

-

0

_
ol

2




STEP 20

EtaPe
SCAN ME

T -
Assembly Video

STEP 19

Page: 33 of 69/ Page: 33 sur 69

-

Y
S

2




SCAN ME
SCANEZ-MOI

Page: 34 of 69/ Page: 34 sur 69




STEP 22 SCANNE
Et ElFEE
ape :

=]

Assembly Video

Vidéo d'assemblage

Four people are required to

' .' " .' ' assemple and move this model
Quatre personnes sont nécessaires pour

assembler et déplacer ce modéle

Page: 35 of 69/ Page: 35 sur 69




STEP 23

Etape

SCAN ME
SCANEZ-MOI

* Assemble 2 door handles ( T) onto part 22
(with pre-drilled guide holes).

* Assemblez 2 poignées de porte sur la piece 22
(avec trous de guidage pré-percés).

STEP 22

36 of 69/ Page: 36 sur 69







SCAN ME

STEP 25

Etape

Vidéo d'assemblage

STEP 25.1
Etape

STEP 25.2
Etape

STEP 25.3
Etape
STEP 25.2

Page: 38 of 69/ Page: 38 sur 69




STEP 26

Etape
SCAN ME

COMPLETE

Page: 39 of 69/ Page: 39 sur 69

STEP 26.1
Etape

STEP 26.2
Etape

STEP 26.3
Etape




STEP 27

Etape

STEP 25

STEP 27.1

Etape

SCAN ME
SCANEZ-MOI

Page: 40 of 69/ Page: 40 sur 69

STEP 27.2

Etape




SCAN ME

S TEP 2 8 SCANEZ.-MOI

Etape

<D

i E P

Vidéo d'assemblage

STEP 28.2

STEP 28.1
Etape

Page: 41 of 69/ Page: 41 sur 69




SCAN ME

STEP 29

Etape

Vidéo d'assemblage

COMPLETE

STEP 29.1
Etape

STEP 29.1

STEP 29.2
Etape

Page: 42 of 69/ Page: 42 sur 69




STEP 30

Etape

COMPLETE

SCAN ME
SCANEZ-MOI

o

o ar
Assembly Video

Vidéo d'assemblage

STEP28.1 |

\
\

===l
N/

/

»
X S

D>\\P
/4

/

Four people are required to
assemple and move this model

Quatre personnes sont nécessaires pour
assembler et déplacer ce modéle

Page: 43 of 69/ Page: 43 sur 69

&

»
P

©®® @@




SCAN ME

STEP 31

Etape

&

»
P

T

Assembly Video

; Vidéo d'assemblage
\§ /<[

d
i

©®® @@

. ; COMPLETE

STEP 30
N\

' —— STEP 28.2

P .\

2 R

\2?;_4‘

\

Four people are required to

' .' .' .' ' assemple and move this model
Quatre personnes sont nécessaires pour

assembler et déplacer ce modéle

Page: 44 of 69/ Page: 44 sur 69




STEP 32

Etape

P

N
=

COMPLETE

SCAN ME

ke
Assembly Video

Vidéo d'assemblage

Page: 45 of 69/ Page: 45 sur 69




Etape s

. I. -

G

(B o
Assembly Video
Vidéo d'assemblage

STEP 32

Page: 46 of 69/ Page: 46 sur 69




STEP 34 SCANEZ MO
Etape E: T

Assembly Video
Vidéo d'assemblage

' %OMPLETE

STEP 33

Page: 47 of 69/ Page: 47 sur 69




SCAN ME

S TEP 3 5 SCANZ-MOI

Assembly Video
Vidéo d'assemblage

Page: 48 of 69/ Page: 48 sur 69




STEP 36

Etape

COMPLETE

SCAN ME
SCANEZ-MOI

EFEE
E-I--

Assembly Video
Vidéo d'assemblage

Page: 49 of 69/ Page: 49 sur 69




STEP 37
Etape

COMPLETE

STEP 36 —_|

SCAN ME
SCANEZ-MOI

‘fﬁ:ﬁq.:

Assembly Video
Vidéo d'assemblage

M| & |0
@ €& o

Page: 50 of 69/ Page: 50 sur 69

STEP 37

01




* Repeat the assembly steps from Step 25 to Step
38 to complete the second cabinet and drawer.

> N

~

CABINET 1 CABINET 2

DRAWER 1 DRAWER 2

Page: 51 of 69/ Page: 51 sur 69



CABINET 2

SCAN ME
SCANEZ-MOI

=
O
@\
~—
O
g
=
O
ho!
g
<
—
>
)
g
M
<
@)

%)
g
)
h=
w2
o
o
)
en
a
<
=
Q
S
O]
=
g

E.
=
T
e,
z

modeéle

equired to
p
Page: 52 of 69/ Page: 52 sur 69

bler et déplacer ce

mple and move this model
personnes sont necessaires pour

Quatre
assem

Four people are r

Y IN T A

CABINET 1




ired to

ple are requ

Four peo

l ll .l ll . assemple and move this model
Quatre personnes sont nécessaires pour
assembler et déplacer ce modele

D
O
—
=]
wn
on
Vo)
15}
on
[a]
[a )
~~
D
O
[
@)
on
Vo)
)
on
[a]
[a )




E.
=
T
e,
z

S
o
(Q\
-
=
<
=
o
2
<
—
-
=
<
=
-

interchange positions.

CABINET 2

DRAWER 2

DRAWER 1

Page: 54 of 69/ Page: 54 sur 69




(&N
O
=
=}
wn
)
v
Q
on
<
(a9
-~
o))
\O
G
o
el
v
0]
an
[
(a9




N
o
=
=
wn
Ny
v
[
&0
<
A~
-~
N
o
G
S
Nes
v
[
&0
s
A~




SCAN ME
SCANEZ-MOI

Insert one end of the

dowel pin into the hole.

N
o
=
=
wn
o~
v
[
&0
<
A~
-~
N
o
G
S
=
v
[
&0
s
A~




(&N
\O
=
=}
wn
oo
v
Q
on
<
(a9
-~
o))
\O
G
o
co
v
0]
an
[
(a9




STEP 46

Etape

SCAN ME

01

Page: 59 of 69/ Page: 59 sur 69







SCAN ME

S TEP 49 SCANEZ-MOI

, A
Etape %
Ei

Assembly Video

Vidéo d'assemblage

Page: 61 of 69/ Page: 61 sur 69






WALL ANCHORING INSTRUCTIONS

@ Determine the position of the bed in the
room

I

g

2

2

Put the bed back in its place. Please keep
it vertical and horizontal

the pattern (W).

@ Mark 6 drilling hole positions on the wall corresponding to

Page: 63 of 69/ Page: 63 sur 69



@ Move the bed again, then use a wall drill with an 8mm drill bit to drill into the marked
positions, ensuring the hole depth exceeds 40mm.

-

@ Insert plastic stopper (AA ) into the drilled holes on the wall.

Drilled holes
on the wall AA
g é <

@ Put the bed back in its place. Use screws to securely attach the bed to the wall.

AA
<Lmjh FQ -
W

Page: 64 of 69/ Page: 64 sur 69




STEP 51 SCAN ME
Etape P

*-Position on the wall to align the plastic Assembly video
stopper (AA) with the hole positions on the Y e
patt (W) at the bed's location

*-Positionner sur le mur pour aligner la butée en

plastique (AA) avec les positions des trous sur la
patte (W) a l'emplacement du lit

Page: 65 of 69/ Page: 65 sur 69




STEP 52 Q|
Etape @

SCAN ME
SCANEZ-MOI
8]
o
Aslsielmbly Video *Stick the sticker to cover
the head of bolt.

Vidéo d'assemblage

*Collez I'autocollant pour
couvrir la téte du boulon.

Four people are required to

' .' .' .' . assemple and move this model
Quatre personnes sont nécessaires pour

essa
assembler et déplacer ce modele

Page: 66 of 69/ Page: 66 sur 69




nblage

Assembly Video

Vidéo d'assen

=3
>=

N
Z2
o
728

Page: 67 of 69/ Page: 67 sur 69

Verrouillage




D
O
—
=]
wn
o0}
O
()
on
[a]
[a )
~~
D
O
[
@)
0
O
()
on
[a]
[a )

emblage

Assembly Video

SCAN ME
SCANEZ-MOI

Vidéo d'ass



-
T,E
13
— | A
WM

o
Qo
@,

Page: 69 of 69/ Page: 69 sur 69




	Sheets and Views
	Model

	Sheets and Views
	Model

	Sheets and Views
	Model


